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MEBRLATBHR RENHIEREBEREARAA

Company Name DONGGUAN ZHONGZHENG WIRE AND CABLE TECHNOLOGY CO., LTD

shown on Report

oo oHb REETT PR VAL 145 — B+ 15 CHk

Address BUILDING C, NO. 19, TUANJIE SECOND ROAD, BEIZHA, HUMEN TOWN, DONGGUAN

PAUF IR A i BoRE 45 JE E HR R BE IR A

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

applicant
FE i AR SR
Sample Name Electronic wire
=) SR IA I
Color Black/Red/Blue/White/Yellow
MR FR PVC
Material PVC
FE S B 81 2023.02.16
Sample Received Date Feb. 16, 2023
FE A H A 2023.02.16-2023.02.20
Testing Period Feb. 16, 2023 to Feb. 20, 2023
Inspection & T
o EE sk FRAE 2 PR, 0 TS SRl v B Q12K — B R R R AT 0 X
Test Requested As specified by client, to test Phthalates in the submitted sample(s).
RO 48 /A 0 5 R HEWT .
Test Method/Test Result(s) Please refer to the following page(s).

f/f B 17 . 2023.02.20

Date

FARZ B Technical Manager No. R530011548
J7ARAE RN 5 22 DB 224 TE M AR AL X A ARG R

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Report No. A2230054646101002E Page 2 of 7
B YE Test Method
S SR DA
B H Wi e
Test Item(s) Test Method Equipment(s)
AR H R TE Z#EN 14372:2004(E) GC-MS
Phthalates Refer to EN 14372:2004(E)
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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PRI E Tested Item(s)

B Result

002

TR R MDL

A8 HEREE Phthalates

82K —HR —Tlg Dibutyl phthalate
(DBP)
CAS#:84-74-2

N.D.

30 mg/kg

AR ZHIR T EEERE Butyl benzyl
phthalate (BBP)
CAS#:85-68-7

N.D.

30 mg/kg

PR HER (-2 ) Ol
Di-(2-ethylhexyl) phthalate (DEHP)
CAS#:117-81-7

N.D.

30 mg/kg

42K R —IE£E Di-n-octyl
phthalate (DNOP)
CAS#:117-84-0

N.D.

30 mg/kg

K —HR — 5% THf5 Di-isononyl
phthalate (DINP)
CAS#:28553-12-0,68515-48-0

N.D.

50 mg/kg

PR HR — 7 %55 Di-iso-decyl
phthalate (DIDP)
CAS#:26761-40-0,68515-49-1

N.D.

50 mg/kg

AR2K — HIR —H g Dimethyl phthalate
(DMP)
CAS#:131-11-3*

N.D.

30 mg/kg

AR FR — 2.l Diethyl phthalate
(DEP)
CAS#:84-66-2*

N.D.

30 mg/kg

AR2K — H R Al Dipropyl phthalate
(DPrP)
CAS#:131-16-8*

N.D.

30 mg/kg

K R — 5% Tl Diisobutyl
phthalate (DIBP)
CAS#:84-69-5*

N.D.

30 mg/kg

AR FR )%/ Dipentyl phthalate
(DPP/DPENP)
CAS#:131-18-0*

N.D.

30 mg/kg

A2k R 3 ClE Dicyclohexyl
phthalate (DCHP)
CAS#:84-61-7*

N.D.

30 mg/kg

2K R 5 Diisooctyl
phthalate (DIOP)
CAS#:27554-26-3*

N.D.

50 mg/kg

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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A8 R —Tf5 Dinonyl phthalate
(DNP)
CAS#:84-76-4*

N.D.

30 mg/kg

LB R —Cfi§ Di-n-hexyl phthalate
(DNHP/DHEXP)
CAS#:84-75-3*

N.D.

30 mg/kg

WA  (2- ) B
Bis(2-methoxyethyl) phthalate (DMEP)
CAS#:117-82-8

N.D.

30 mg/kg

LB W — 57 KR
Diisopentylphthalate (DIPP)
CAS#:605-50-5*

N.D.

30 mg/kg

A2K B R 7kl Dibenzyl phthalate
(DBzP)
CAS#:523-31-9*

N.D.

30 mg/kg

AR2K W R 2Kl Diphenyl phthalate
(DPhP)
CAS#:84-62-8*

N.D.

30 mg/kg

2K R —TNME Diallyl phthalate
(DAP)
CAS#:131-17-9*

N.D.

30 mg/kg

AR2K — HIIR IE £ IEZ4ME Decyl octyl
phthalate (nDnOP)
CAS#:119-07-3*

N.D.

30 mg/kg

AR2K — H R %%l Didecyl phthalate
(DnDP)
CAS#:84-77-5*

N.D.

30 mg/kg

w.cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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FE S /BB AL 3R Sample/Part Description

FFe CTIFESHID i3

No. CTI Sample ID Description

1 002 B, HAEEREA, A, m, LEMEALK

Mixed test, black, white, yellow, red and blue wire jacket with printing
I ARBEESER, SERBATIREWR, WG RANRRER AW & — M B —M R
é\ﬁo

-N.D. = Rfat (NT A HIR)
-mg/kg = ppm= HIHZ—
Remark: -As specified by client, the test was conducted by mixing several samples together.
The result(s) shown on this report may be different from the content of any homogeneous
material.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

R *RANEIN B T ERECNASIARTTEE A .
AR EFRBERE R R, B SVARREEESH. AR REE A,
Note: -*Indicates the item(s)/method(s) is (are) not in CNAS accreditation scope.

-The testing data and result(s) in this report is(are) just for scientific research, education, internal
quality control and product development etc.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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KUFRAE Test Process
EMFRTEE D PR HLIE R AR RGBT
Weigh le and pl. — Extracted with —"
cIEh Sammpre and prace Hracted W Concentrate the extract
it in a thimble organic solvent
F GO-MS b BENER S BRI E R
— Make up with ] Transfer the extract into a
P

Analyzed by GC-MS

organic solvent volumetric flask

Hotline:400-6788-333  www.cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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B B A

Photo(s) of the sample(s)

% |
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75 B Statement::

1 ARG T NS T B H & Rk i G 4 5 oK
This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. WAL A T AR MEE . A RS B IS SR AL, HEE R SR ST, CTIRAZ S
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided
by the applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. AHRAE RIS R A 52 M i 51 5T
The result(s) shown in this report refer(s) only to the sample(s) tested;

4. RACTIHMFZ, AT RHARSE;
Without written approval of CTI, this report can’t be reproduced except in full;

5. GG RSB ST h AR R ER, IR SO HES
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

****&%: é:é:;ﬁ***
*** End of report ***

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Fft % Appendix

% P 5%(% B Client Reference Information

UL2464, UL1007, UL1015, UL1061, UL1095, UL1185, UL1430, UL1569,UL1571, UL1617, UL1672, UL 2095, UL 2468,
UL .2517, UL 2651, UL2725,UL 20276, UL 2547, UL 2586, UL 10002, UL 10235, UL 10918, UL 10921

7= B Statement:
1. MW EHEBIEERAE, FEE N SR 5T, CTERIZSEH Bk,

The Appendix Information was/were provided by the applicant who should be responsible for the authenticity
which CTI hasn’t verified.

2. BN NA2230054646101002EHk 5 14N 7E o
The Appendix Information is/are the supplement(s) for the Report A2230054646101002E.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

o

|t



		2023-02-20T17:07:15+0800




